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To Office
Attention
From
Office

Subject

IOWA DEPARTMENT OF TRANSPORTATION

Environmental Services Date June 21, 2010
Brad Azeltine Ref No. 435.1731
Steven McCauley

Materials

Asbestos Inspection

The asbestos inspection requested by District 2 has been completed. The results are as
follows:

DATE OF INSPECTION - June 8, 2010
COUNTY -  Chickasaw

BLDG NO. - 192N11

PARCEL — New Hampton RCE Office
OWNER - DOT

ITEM — Main Office

SAMPLE #1 — Caulk around exterior window frame in secretary’s area, 1 sq. ft.
TEST RESULTS - No asbestos present
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IOWA DEPARTMENT OF TRANSPORTATION

To Office  Environmental Services Date June 21, 2010
Attention  Brad Azeltine RefNo. 435.1731
From Steven McCauley

Office Materials

Subject Asbestos Inspection

The asbestos inspection requested by District 2 has been completed. The results are as
follows:

DATE OF INSPECTTON - June 8, 2010
COUNTY -  Chickasaw

BLDG NO. - 192N11

PARCEL - New Hampton Maintenance
OWNER - DOT

ITEM - Main Garage

SAMPLE #1 — Caulk around exterior window frame in 3 bay from east end of shop
(“Dean’s Bay”), 1 sq. ft.
TEST RESULTS - No asbestos present
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IOWA DEPARTMENT OF TRANSPORTATION

TO OFFICE: Development Support DATE: June 15, 2000

ATTENTION: Brad Azeltine REF. NO.: 435.1731
Chickasaw County
New Hampton
Construction Office

FROM: Steve McCauley

OFFICE: Materials

SUBJECT: Asbestos Inspection

The asbestogs inspection requested by John Haus Has been
completed. The results are as follows:

PARCEL - New Hampton Construction Office
OWNER - JTowa D.O.T.

SAMPLE #1 - Plaster on wire mesh on the ceilings throughout the
construction office, the stairwell and in the lower
entry, 1924 sqg. ft.

TEST RESULTS - 3% Chrysotile Asbestos

SAMPLE #2 - Brown, tan and orange 9" x 9" floor tile throughout
the office except in the SW room (RCE office). Some
of the floor tile is under the carpet, 1924 sqg. ft.

TEST RESULTS - Tile - 5% Chrysotile Asbestos

Mastic - No Asbestog Present

SAMPLE # 3 - Green 9" x 9" floor tile in the SW room (RCE office)
under the carpet, 252 sg. ft.
TEST RESULTS - Tile - 5% Chrysotile Asbestos
Mastic - No Asbestos Present

SAMPLE #4 - Patch in the ceiling in the NE corner in the NE
room, 8 sqg. ft.
TEST RESULTS - No Asbestos Present

If you require additional information regarding this inspection,
please contact Steve McCauley at 515-239-1387.

8M: ame

cc: C. Narotam
J. Sommers
G. PFeazell
K. Jones
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